
sustainability

Article

Urban Wastewater Treatment in African Countries: Evidence
from the Hydroaid Initiative

Marco Ravina 1,* , Sergio Galletta 2, Augustin Dagbetin 3 , Omama Ahmed Hussein Kamaleldin 4,
Madalitso Mng’ombe 5 , Lameck Mnyenyembe 6, Alemayehu Shanko 7 and MariaChiara Zanetti 1

����������
�������

Citation: Ravina, M.; Galletta, S.;

Dagbetin, A.; Kamaleldin, O.A.H.;

Mng’ombe, M.; Mnyenyembe, L.;

Shanko, A.; Zanetti, M. Urban

Wastewater Treatment in African

Countries: Evidence from the

Hydroaid Initiative. Sustainability

2021, 13, 12828. https://doi.org/

10.3390/su132212828

Academic Editor: Athanasia Tolkou

Received: 4 November 2021

Accepted: 16 November 2021

Published: 19 November 2021
[...]
impact assessment of the GERD project is presently absent. The same authors also high-
light that infrastructure of such magnitude will cause significant social and environmental
impacts, like involuntary displacement, general detriment of water quality, and loss of
biodiversity.

3.4. Malawi

Malawi is one of the most densely populated countries in Africa, with a population
density of 129 persons/km2 [20]. As reported by Msilimba and Wanda [21], about 15% of
the population is connected to waterborne sewerage and 15% to septic tanks. It is estimated
that only 5.4% use flush toilets (to sewer and septic tanks), 1.4% use Eco-san toilets, and
the remaining 93.2% rely on pit latrines [22]. The main centralized treatment plants are
located in the cities of Blantyre, Zomba, Lilongwe, and Mzuzu. For instance, wastewater
flow diagrams reported in Figures 2 and 3 for Blantyre City and Kasungu municipalities
reveal that 34% and 66% of liquid waste generated in Blantyre and Kasungu respectively is
safely managed. For offsite sanitation, only 1% out of 10% wastewater contained is treated,
8% of wastewater is not delivered to treatment, the remaining 1% is not treated for Blantyre
city. In Kasungu, in terms of offsite sanitation, only 1% out of 5% wastewater contained is
treated. The proportion of wastewater not delivered to treatment is 3% while the remaining
1% is not treated [23,24].

The majority of inhabitants in the municipality just discharge the untreated wastewater
in the storm drains and natural waterways. A minor part discharges the wastewater in their
household septic tanks which discharge into the soils or is collected by the city councils.
Mostly, when the latrine is full, they abandon it and dig another. Effluents from septic
tanks are collected and discharged into sewerage systems by either city councils or private
operators who operate emptying business. Mr. Clean Malawi is a good example of the
business of emptying the septic tanks and pit latrines in Mzuzu City.

In Malawi, wastewater generation has increased due to an increase in population,
urbanization, and industrialization [21]. Key policies and legislation guiding management
and operations of wastewater in Malawi include Guidelines for the Design, Operations and
Maintenance of Waste Stabilization Ponds in Malawi (2012), Waterworks Act (1995) [25],
Water Resources Act (2013) [26], National Sanitation Policy (2006) [27], Local Government
Act (1998) [28], Public Health Act (1948), and quality standards guided nationally by the
Malawi Bureau of Standards (MBS MS539:2002 and MS691:2005) [29]. International and
regional standards and guidelines such as World Health Organization (WHO) may also
apply to complement the national standards. The legislation and policy mandate ministries
and departments responsible for water affairs, sanitation, and public health to manage,
monitor the development of water resources, utilization, and safe disposal of liquid waste
among others to protect the environment.



Sustainability 2021, 13, 12828 8 of 21

Sustainability 2021, 13, x FOR PEER REVIEW 8 of 22 
 

and Maintenance of Waste Stabilization Ponds in Malawi (2012), Waterworks Act (1995, 
[25]), Water Resources Act (2013, [26]), National Sanitation Policy (2006, [27]), Local Gov-
ernment Act (1998, [28]), Public Health Act (1948), and quality standards guided nation-
ally by the Malawi Bureau of Standards (MBS MS539:2002 and MS691:2005) [29]. Interna-
tional and regional standards and guidelines such as World Health Organization (WHO) 
may also apply to complement the national standards. The legislation and policy mandate 
ministries and departments responsible for water affairs, sanitation, and public health to 
manage, monitor the development of water resources, utilization, and safe disposal of 
liquid waste among others to protect the environment. 

In Malawi, the process of treating water and managing wastewater is done by the 
government with support from private entrepreneurs, Non-Governmental Organizations, 
and Donors. The National Water Resources Authority (NWRA) regulates and protects 
water resources quality from adverse impacts; issues water abstraction and effluent dis-
charge rights; monitors and enforces conditions attached to permits for water use. District 
assemblies oversee the implementation of decentralization policies, including water re-
sources management, and implement water and sanitation goals under decentralization 
reforms. City and regional water boards (i.e., Southern Region Water Board; Blantyre Wa-
ter Board; Central Region Water Board; Northern Region Water Board) are responsible for 
water supply to regions and work with governments and community agencies to imple-
ment water and sanitation goals. Private entrepreneurs are mainly in the construction of 
latrines, septic tanks, pit emptying, and transportation of waste to the wastewater treat-
ment Plants. NGOs and community-based organizations provide support to the construc-
tion of sanitation facilities, mainly in rural areas. Donors, mainly the World Bank and the 
European Investment Bank provide financial supports and loans to the government. 

 
Figure 2. WW flow diagram of Blantyre city, Malawi [23].  Figure 2. WW flow diagram of Blantyre city, Malawi [23].

Sustainability 2021, 13, x FOR PEER REVIEW 9 of 22 
 

 
Figure 3. WW flow diagram of Kasungu city, Malawi [24]. 

4. Case Studies 
The case studies reported in this study are two centralized WWTPs serving highly 

populated urban areas. The first is the Kaliti WWTP, located in Addis Ababa, Ethiopia. 
The second is the Kauma WWTP, located in Lilongwe, Malawi. The technical configura-
tion of the process of each case study is reported in Table 1. Single cases will be analysed 
in the following. 

Table 1. Main features of the processes. 

Plant Name Kaliti WWTP Kauma WWTP 

Location 
Addis Ababa, Ethio-

pia Lilongwe, Malawi 

Altitude (m. above sea 
level) 2200 1018 

Geographical area 
Flatland with hilly 

areas Flatland 

Climate type Humid subtropical Subtropical 

Territorial constraints No territorial con-
straints are present 

Environmentally protected area; Landscape 
protected area; Hydrogeological risk area 

Equivalent inhabitants 2,270,000 55,000 
Average daily water de-

mand per inhabitant 
(l/hab/d) 

n.d. 40 

Average organic load 
only for domestic 

32 26 

Figure 3. WW flow diagram of Kasungu city, Malawi [24].



Sustainability 2021, 13, 12828 9 of 21

In Malawi, the process of treating water and managing wastewater is done by the gov-
ernment with support from private entrepreneurs, Non-Governmental Organizations, and
Donors. The National Water Resources Authority (NWRA) regulates and protects water
resources quality from adverse impacts; issues water abstraction and effluent discharge
rights; monitors and enforces conditions attached to permits for water use. District assem-
blies oversee the implementation of decentralization policies, including water resources
management, and implement water and sanitation goals under decentralization reforms.
City and regional water boards (i.e., Southern Region Water Board; Blantyre Water Board;
Central Region Water Board; Northern Region Water Board) are responsible for water
supply to regions and work with governments and community agencies to implement
water and sanitation goals. Private entrepreneurs are mainly in the construction of latrines,
septic tanks, pit emptying, and transportation of waste to the wastewater treatment Plants.
NGOs and community-based organizations provide support to the construction of sani-
tation facilities, mainly in rural areas. Donors, mainly the World Bank and the European
Investment Bank provide financial supports and loans to the government.

4. Case Studies

The case studies reported in this study are two centralized WWTPs serving highly
populated urban areas. The first is the Kaliti WWTP, located in Addis Ababa, Ethiopia. The
second is the Kauma WWTP, located in Lilongwe, Malawi. The technical configuration
of the process of each case study is reported in Table 1. Single cases will be analysed in
the following.

Table 1. Main features of the processes.

Plant Name Kaliti WWTP Kauma WWTP

Location Addis Ababa, Ethiopia Lilongwe, Malawi

Altitude (m. above sea level) 2200 1018

Geographical area Flatland with hilly areas Flatland

Climate type Humid subtropical Subtropical

Territorial constraints No territorial constraints
are present

Environmentally protected
area; Landscape protected

area; Hydrogeological
risk area

Equivalent inhabitants 2,270,000 55,000

Average daily water demand
per inhabitant (l/hab/d) n.d. 40

Average organic load only for
domestic wastewater

(gBOD5/hab/d)
32 26

Wastewater typology
Domestic; Chemical industry;

Textile industry; Meat and
sausage industry

Domestic

Type of wastewater treatment
plant Anaerobic plant Both

Other input data

Physical and biological
treatments take place at the

WWTP through stabilization
ponds

Preliminary treatments Grit chamberlines and screens Screening; Grit tank;
Equalization tank



Sustainability 2021, 13, 12828 10 of 21

Table 1. Cont.

Plant Name Kaliti WWTP Kauma WWTP

Primary sedimentation Circular Rectangular

Organic load treatment Trickling filters Maturation ponds

Nutrient abatement No treatment No treatment

Secondary sedimentation Circular Rectangular (stabilization
ponds)

Filtering Constructed wetlands No treatment

Disinfection No treatment No treatment

Final destination of treated
wastewater

Irrigation and agricultural
purposes Discharge into Lilongwe River

Sludge thickening Gravity thickening No treatment

Sludge stabilisation Anaerobic digestion

Aerobic digestion. The aerobic
digestion takes place in the
Facultative oxidation ponds

for a maximum retention
period of 21 days after which
the wastewater is discharged

into the receptor body.

Sludge hygienisation No treatment No treatment

Sludge drying Sludge drying beds and
lagoons

Sun dried. After
sedimentation has taken place

in both anaerobic and
facultative ponds sludge is

directed to drying
ponds/beds through gravity.

Sludge Incineration No treatment No treatment

4.1. Kaliti WWTP (Addis Ababa, Ethiopia)

Addis Ababa is the capital and largest city in Ethiopia. It is located on a plateau in the
center of the country, at an elevation of 2200 m, and forms part of the watershed for the
Awash River. The city is the seat of the government of Ethiopia and the country’s financial,
commercial, educational, and media center. The city also hosts the United Nations station,
located in the Kazanchis district. The population was estimated at 4.4 million in 2017.

The Addis Ababa Water Supply and Sewerage Authority (AAWSA) provides, among
other services, water and wastewater (mainly human excreta) collection and disposal
services. The major wastewater disposal system in Addis Ababa, as is the case in other big
cities and medium towns of the country, is by use of vacuum trucks. According to the recent
data of AAWSA, wastewater practices in the metropolitan area are poor (AAWSA). The
estimated wastewater production in the area is 398,985 m3/day. From the total wastewater
which should be removed in the Metropolitan only 0.43% are disposed every day. It
is estimated that in Addis Ababa city, only 7.2% of the liquid waste is disposed in the
appropriate way and the remaining 92.8% is disposed inappropriately into rivers and
rainwater channels. The Kaliti Catchment is the only one where a sewerage facility exists
with a central wastewater treatment system. It is the Northwest part of the city covering an
area of 210 km2, including the centre of Addis Ababa. According to the 2007 census, 14.3%
of the housing units in Addis Ababa had no toilet facility and 51% of the households use
private and shared pit latrines [30].

The first design capacity of the Kaliti WWTP was about 7500 m3/day with a biochem-
ical oxygen demand load of 3500 kg/day. Currently, the inlet flow is up to 47,500 m3/day,
reaching double during the rainy season. The Kaliti wastewater collection system was
designed based on average water consumption of 150 L/capita/day to serve an equivalent



Sustainability 2021, 13, 12828 11 of 21

population of 200,000 people. The Kaliti WWTP is currently overloaded and new expansion
and rehabilitation of the treatment plant is presently under construction.

The plant constructor claims that following the construction of the WWTP and during
the pre-commissioning and commissioning of the plant, AAWSA provided staff training to
facilitate the take-over of operations and maintenance. The Contractor trained 35 of the
client’s staff members, however, when the time came for the takeover only 18 of the trained
staff showed up. Meetings with AAWSA management were held to stress the importance
of maintaining and operating the plant and emphasize the importance of having enough
staff available 24/7.

Grit chamberlines and screens are used as primary treatment. The choice of circular
clarifiers was mostly the preference of the designer. For organic load removal, an UASB
(Upflow Anaerobic Sludge Blanket) process and trickling filters are used. UASB reactors are
attractive in tropical countries because they work better at mesophilic conditions (Figure 4).
No additional treatment is present to reduce the nutrient load. After the UASB treatment,
effluent is conveyed to secondary sedimentation, then to facultative and maturation ponds.
Plant upgrading projects aim at transforming these ponds into engineered wetlands. Free
Water Surface (FWS) wetlands were preferred because they are much simpler and less
costly to adapt from an existing pond. Wetlands are generally effective in removing
nutrients, metals, and organics from wastewater [31,32]. In addition, pollutants coming
from industry activities—which could inhibit plant growth in agricultural fields or cause
health problems—will be removed. The sludge produced by the process is treated by
gravity thickening, then dewatered in drying beds and lagoons. Based on these data, the
Kaliti wastewater treatment plant discharges the effluents difficult to reuse for irrigation.

Treated effluent is discharged into the Akaki river. The wastewater irrigation practices
in Akaki River reached the attention of researchers due to their high economic benefit
and adverse effects on farmers, public health, and the environment. Since the 1940s, a
variety of vegetables have been produced within and around the city, mainly using water
from the Akaki River. The irrigation is carried out informally by smallholders without
conventional irrigation infrastructure. They provide about 60% of the vegetables on the
cities’ vegetable markets, which provides their main source of household income [33] as
cited by Van Rooijen (2009) [34].

The effluent quality of Kaliti WWTP is reported in Table 2, compared with the WHO
existing standards for irrigation purposes. Considering the overall data, the value of BOD5
concentration reported by Abiye et al. (2009) [35] seems not representative of the plant and
therefore it is not considered. These data show that wastewater in the Kaliti wastewater
treatment plant does not fulfill the reference standards for irrigation. Total coliform content
reported by Abiye et al. (2009) is above ten times the limit value.

Table 2. Effluent quality of Kaliti WWTP.

Parameter Unit WHO Standard
(2006) [36]

Gebresilassie
(2020) [37]

Abiye et al.
(2009) [35]

COD mg/L 60 202 231
BOD5 mg/L 20 133 23.3
TSS mg/L 30 66 560

Helminthes eggs/L 1 No data No data
E. coli/L 105 No data 1200



Sustainability 2021, 13, 12828 12 of 21
Sustainability 2021, 13, x FOR PEER REVIEW 12 of 22 
 

 
Figure 4. Kaliti WWTP process scheme. 

The effluent quality of Kaliti WWTP is reported in Table 2, compared with the WHO 
existing standards for irrigation purposes. Considering the overall data, the value of BOD5 
concentration reported by Abiye et al. (2009, [35]) seems not representative of the plant 
and therefore it is not considered. These data show that wastewater in the Kaliti 
wastewater treatment plant does not fulfill the reference standards for irrigation. Total 
coliform content reported by Abiye et al. (2009) is above ten times the limit value. 

Table 2. Effluent quality of Kaliti WWTP. 

Parameter Unit WHO Standard 
(2006, [36]) 

Gebresilassie 
(2020, [37]) 

Abiye et al. 
(2009, [35]) 

COD mg/L 60 202 231 
BOD5 mg/L 20 133 23.3 
TSS mg/L 30 66 560 

Helminthes eggs/L 1 No data No data 
 E. coli/L 105 No data 1200 

4.2. Kauma WWTP (Lilongwe, Malawi) 
Lilongwe is the capital city of Malawi. In 2018, the resident population was 989,318. 

The city area is 328 km2. The area is characterized by a sub-tropical climate. The average 

Figure 4. Kaliti WWTP process scheme.

4.2. Kauma WWTP (Lilongwe, Malawi)

Lilongwe is the capital city of Malawi. In 2018, the resident population was 989,318.
The city area is 328 km2. The area is characterized by a sub-tropical climate. The average
annual temperature and rainfall are 21 ◦C and 852 mm respectively. The urban settlement
has different zones defined by housing density (low, medium, and high-density zones) and
industrial zones. Higher density housing zones correlate with medium and lower incomes
and vice versa [38]. The water supply in Lilongwe is managed by the Lilongwe Water
Board (LWB). Water is currently supplied to about 70% of city residents [39]. In recent
years, Lilongwe city has experienced floods during the rainy season (from November to
April). This was probably also due to infrastructural development and poor drainage
system within the city.

Physical and biological treatments take place at the WWTP through stabilization
ponds (Figures 5 and 6). Preliminary treatments are performed with screening bars, grit
tanks, and equalization tanks. Primary sedimentation takes place in rectangular tanks,
where the influent is treated anaerobically. Maturation ponds are the secondary and final
stages of the treatment process. Sub-tropical climate provides favorable conditions for this
type of secondary treatment, due to its simplicity in construction, flexibility concerning
degree of treatment, low maintenance requirements, low energy consumption, and easiness
of operation. The dissolved organic matter is allowed to settle and after 21 days the effluent
is conveyed to three stabilization ponds. No treatment is foreseen to reduce nutrient
concentrations. Treated wastewater is finally discharged into the Lilongwe River. There are



Sustainability 2021, 13, 12828 13 of 21

no associated plants for sludge treatment in the WWTP. The costs for construction, energy,
and operation and maintenance of such plants are the main constraints. Sludge aerobic
digestion takes place in the facultative oxidation ponds. Sludge is dewatered before it is
removed to reduce water content. Sludge is dried for at least a month after draining the
facultative ponds. After sedimentation has taken place in both anaerobic and facultative
ponds, sludge is directed to drying ponds/beds through gravity. Here, water content from
the sludge is reduced through evaporation. The dried sludge is freely removed and used
in agriculture activities. People or farmers tend to use it as inorganic fertilizer or as a soil
improver. Dried sludge is provided for free.

Sustainability 2021, 13, x FOR PEER REVIEW 13 of 22 
 

annual temperature and rainfall are 21 °C and 852 mm respectively. The urban settlement 
has different zones defined by housing density (low, medium, and high-density zones) 
and industrial zones. Higher density housing zones correlate with medium and lower in-
comes and vice versa [38]. The water supply in Lilongwe is managed by the Lilongwe 
Water Board (LWB). Water is currently supplied to about 70% of city residents [39]. In 
recent years, Lilongwe city has experienced floods during the rainy season (from Novem-
ber to April). This was probably also due to infrastructural development and poor drain-